I

Tenaris .

s CERTIFICADO DE PRUEBAS EN FABRICA Number/Numero Page / Pagina:

04022821 / | 1/6
pateota-—01/10/2004

Tubos de Acero de México, S.A
Km 433.7 Carr, México-Veracruz
Via Xalapa

(91697) Veracruz, Ver. México
(52) 229 989 1100 tel

(52) 229 989 1120 fax

Customer / Clignle PLESA ANAHUAC Y CIAS, S.A. DE C.V. Customer's Order / Cliente Orden - ltem N Customer's Referance / Referencia del clisnte Manulacturer's Waorks Order N* / Confirmacion de Venta
069686/01
Manutaciure Process/ Proceso oe fabicacion TProduct Type / Tipo de producto Surlace / Superficie
SEAMLESS HOT ROLLED LINE PIPE SEAMLESS VARNISHED
LAMINADO EN CALIENTE SIN COSTURA CONDUCCION BARNIZADO
Standard or Specification /| Normas o especificaciones Steel Grade / Grado de acero Ends / Eqremos. NORMAL BEVEL
API 5L/ASTM Al06/ASME SA106/ASTM AS3 B/X42 PSL1 BISELADO NORMAL
Dimensions / Dimensiones Length / Longitud Quantity / Cantidad 50 Pcs/pz Nominal Weight / Peso Nominal
88.90 X 7.60 MM 6.00 / 6.50 MTS 15.24 KG/M
3 1/2 X 0.300 INCH 19.70 / 21.30 FT 10.25 LB/FT
TENSILE TEST / ENSAYQOS DE TENSION |
Specimen condition Specimen dimansions Test Y.S UTSs: Y5
Condicion de la probeta Dimensiones de la probeta temp Unit / Unidad Unit / Unidad / Elongation
Heat N Sample N Ls Type Size Temp KG/MM2 KG/MM2 uTs Alargamiento
Colada N* | Muestra N Tipa Ori Tamafio de
mm ensayo RequredRequendo Required / Requerido Required % in 2 inches
TMin TMin Min % =
Thax TMax
LMin LMin: Max Obt
C JMax LMax: %
32626 |436382|c/B REC| L | 19.20 x 7.62 TA 33.55 48.95 0.69 37.80
32626 |436400|c/B REC| L | 19.20 x 7.45 TA 33.97 47.88 0.71 37.40 .
32981 |437582|c/B REC| L | 18.80 x 7.59 TA 31.94 47.45 0.67 37.40
32983 |437538|c/B REC| L | 19.26 x 7.47 TA 33.20 47.53 0.70 37.60 -
32983 |437540)c/B REC| L | 19.40 x 7.56 TA 33.05 47.71 0.69 37.20
32983 |437603|c/B REC| L | 19.15 X 7.63 TA 33.46 47.36 0.71 37.60
32983 |437675|C/B REC| L | 19.50 x 7.52 TA 32.98 47.65 0.69 37.40
Ls: Location of the sample / Localizacion de la muestra C/B: Body / Cuerpo R/U: Upset / Recalque Rec: Strip specimen / Rectangular
Cil: Round bar specimen / Cilindrica Ori: Orientation / Orientacion L: Longitudinal / Longitudinal T: Transverse / Transversal
TA: Room Temperature / Temperatura Ambiente EUL: Extension Under Load Method UTS: Uiti tensile st hiF i Max: Maximum / Maximo
Obt: Obtained / Obtenido ¥.S.: Yield strength / Fluencia LMin: L I M I Minime Longitudinal LMax: Longitudinal M I Maximo L itudi
TMin: Transverse Minimum / Minimo Transversal TMax: Transverse Maximum / Mdximo Transversal Min: Minimum / Minimo
This s o cartity thal the products describoed haro in were manulactured, sampled, tested, andior in with fhe spocili rolatenced and meats iha requiromants in all respecis. This certificate is issued by 8 computerized system and & is valid wilh o signature  On the original tha trad i groen coloured
Tenaris' ja slampad. incase the ownar of Ihe original certilicals would release & copy ol &, he must aftest its conformity 1o Ihe aniginal one, laking upon himsslli tha responsabilily for any uniawful or not allowed use  Any alteration andior (alsification will be subjeciad 1o the iaw
This cortilicate is nol a declartion of origin nor may it be used as a declaration of origin
Este documanta ceriflica que los producios descriloa aqul lueron manulscturados, probados yio inspeccionados de asuerdo con la especificacion de rolerencia y satislace loe cerrmepondienies regquenmiontos  Este cerifisa armite modianies un sisterna compuiarizado y o valic mha slectrdmica  En of certificade onginal o logotine
Tanaris (verdo) esth impreso on la hoja  En caso de que of poscedor del cedllicado entregue una lolocopia Yel misme, datsard parantizar la conformidad con el original, ¥ 8e hace responsatile por cuslkqule slqusar allerackin wo [aisllicacion serd sujets a i ley
Este cortilioade no es, ni pusde sar usado, coma una declsmsldn de origen I DICATTT 04 0|
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pate/Dia:  01/10/2004

Customer /Cliente. PLESA ANAHUAC Y CIAS, S.A. DE C.V. Customer s Order / Cliente Orden - ltem N Customer’s Reference / Relerencia del cliente Manutacturer's Works Ordar N* / Confirmacion de Venta
069686/01
Manufaciure Process/ Proceso de fabicacion Product Type / Tipo de producto Surface / Superiicie
SEAMLESS HOT ROLLED LINE PIPE SEAMLESS VARNISHED
LAMINADO EN CALIENTE SIN COSTURA CONDUCCION BARNIZADO
Standard or Specification / Normas o especificaciones Steel Grade / Grado de acero Ends / Extremos. NORMAL BEVEL
API 5L/ASTM Al06/ASME SA106/ASTM AS3 B/X42 PSL1 BISELADO NORMAL
Dimensions / Dimensiones Length / Longitud Quantity / Cantidad 50 Pcs/pz Nominal Weight / Peso Nominal
88.90 X 7.60 MM 6.00 / 6.50 MTS 15.24 KG/M
3 1/2 X 0.300 INCH 19.70 / 21.30 FT 10.25 LB/FT
CHEMICAL COMPOSITION / COMPOSICION QUIMICA.
Composition, % / Composicion %
c Mn Si Cr Mo S P Ni v Cu Al sn As Nb Ti Ca B N
X 100 X 1600 X 10000
Heat H Max
Colada Min|
Sample N° |P Max
| Muestra N- Min
32983 H 12 109 25 4 2 3 15 27 2 48 33 3 3 L F 16 5 29
437538 P 13 1086 26 4 2 3 15 30 1 48 32 6 3 1 3 14 1 27
437538 P 13 106 26 4 2 3 15 30 1 48 32 6 3 1 3 14 1 27
437540 P 13 106 25 3 2 3 14 28 3 50 3l 4 2 1 3 14 1 27
437540 P 11 106 25 3 2 3 16 28 1 45 31 4 2 1 3 14 1 31
437603 P 13 106 25 4 2 2 15 28 1 32 i1 3 1 1 3 17 1 a2z
437603 P 12 106 26 5 2 3 16 26 1 3s 3z 4 1 1 3 17 1 28
437675 P 12 106 26 3 2 3 14 25 2 50 30 3 3 1 2 17 1 32
437675 P 13 106 26 3 2 3 14 25 2 51 30 3 3 1 2 18 1 27
H: Heat / Colada P: Product / Producto
SUPPLEMENTARY INFORMATION / INFORMACION SUPLEMENTARIZA
FABRICADO POR SIDERCA.
PROCESO DE ACERACION.
Thils ks 10 certify that the products described here in ware manufaciured, ssmpled, lested, andior in with tha i 1 anct maats tha requiramants in all respects This codificate is lz=ued by a computorired systom and i is valid with slectronss signalure  On the original ceriticaie the trade-mark green coloured
Tenaris' s siamped. In cane ihe owner of the orgnal carificale would release a copy of i, ha must atlest iis conlormity 1o the original one, taking upon himeall? ine responsabilifty for any unlawlul or nol aiowed usa  Any alteration andéor laled) will be to the law

This cedilicate s not & declaration of origin nor may il be used #a-a doeclaration of onigin

Este documenio cerllica que los producios descritos aqui lberon manufaciurados, probados wo inspeccionados de acusrdo con la especilieaciin do referencia y salisiace los correspondiantes requerimisnios erilicado se amito mad un sistema it do y o vilido con firma slecirdnica  En of cediticads odginal el logatise

Tonatis {vatde] estd impreso en la hoja. En'caso de que ol poseador del cenificado entregue una falocopéa del mismo, doberd garsniizar la conformidad con el orginal, ¥ se hace responsable por cualquier use flegal o indebida Cunlguler allenmcidn yo falsllicacisn sen sujola a ka lay

Este centilicado no o, nl puede sar usado, come una deciaracion da onigen I DICATI7 040
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pate/Dia:  01/10/2004

Tubos de Acero de México, S.A.
Km 433.7 Carr, México-Veracruz
Via Xalapa

(91697) Veracruz, Ver. México
(52) 229 989 1100 tel

(52) 229 989 1120 fax

Customer / Cliente:  PLESA ANAHUAC Y CIAS, S.A. DE C.V. Customer s Order / Cliente Orden - tem N Customar’s Relerence / Relerencia del clients Manutacturer's Works Order N° / Confirmacidn de Venta
069686/01
Manufacture Process/ Proceso de fabicacian Product Type / Tipo de producto Surface / Superiicie
SEAMLESS HOT ROLLED LINE PIPE SEAMLESS VARNISHED
LAMINADO EN CALIENTE SIN COSTURA CONDUCCION BARNIZADO
Standard or Specification / Normas o especificaciones Steel Grade / Grado de acero Ends / Exremos. NORMAL BEVEL
API S5L/ASTM Al06/ASME SA106/ASTM AS53 B/X42 PSL1 BISELADO NORMAL
Dimensions / Dimensiones Length / Longitud Quantity / Cantidad 50 Pcs/pz Nominal Weight / Peso Nominal
88.90 X 7.60 MM 6.00 / 6.50 MTS 15.24 KG/M
3 1/2 X 0.300 INCH 19.70 / 21.30 FT 10.25 LB/FT
_ TECHNOLOGICAL TEST / ENSAYOS TECNOLOGICOS |
Heat N* Sample N* Flattening Test
Cotada M- §_Muesira h° Ensayo de Aplastamiento
32983 |437538 |GOOD/BUENO
32983 |437540 |GOOD/BUENO
32983 |437603 |GOOD/BUENO
32983 |437675 |GOOD/BUENO
CHEMICAL COMPOS ITION / COMPOSICION QUIMICA.
Composition, % / Composicién %
c Mn Si Cr Mo s P Ni v Cu Al Sn As Wb Ti Ca | B I N
X 100 X 1000 X 10000
Heat [H Max
Colada Min
Sample N* |P Max
IMussrra N¢ Min o =
32626 H 14 | 111 | 25 = 1 2 11 22 2 115 29 11 3 1 2 20 1 32
436382 P 13 | 107 | 23 3 1 1 11 24 1 115 25 10 3 1 2 13 i 30
436382 P 13 los8 23 3 1 i 10 25 1 116 23 10 3 1 2 14 1 30
436400 P 13 107 23 3 1 1 11 24 1 115 25 10 3 1 2 13 s ! 30
32981 H 13 110 26 4 2 1 15 31 3 41 32 4 3 1 2 14 1 32
437582 P 12 106 26 3 2 1 14 30 1 50 30 6 3 3 14 1 ]
437582 P 13 106 26 4 2 1 15 30 1 45 30 6 3 1 3 14 1 3is
This ia to certify that the products hare in wers dactured, sampled, lested, andior insp in with ihe i and meeta iha requiremaonts in all respects. This certificate i issued by a computerized system and It is valid with slectronic signature. On tha ariginal cerilicate the trade-mark green coloured
Tonaris'is stamped. In case the ownar ol the original cerificate would relaase & copy of 4, he must attes! its conlormily 1o the original ona, taking upan himsellt the responsability lor any unlswlul or not allowed use. Any alteration andior (ataification will be subjected o the law
Thin cariiicals is not a declamtion of orgin nar may @ be used as & declaration of erign
Este documento cortifica que los producios descrilos agul fusron mansdacturados, probados yio inspaccionadon do acuarde con la espocificacion de relomncia y satisiace los comespondientos requenmientos  Este cortilicads sa amite madianie un sislema compularizada y es valido con lirma slecirdnica  En e certificado ariginal of logotipo
Tenaria (vacda) osta impresa on la hoja. En cano de que of possedor del seriticado ontrague una totocopia dol mismo, deberd gamniizar s conformidad con ol ariginal, y se hace responsatiba por cuslguier us lagal o indebide  Cuakjuser alteracidn yio falsliicacidn sard sujola a la joy
Este cenifioads no es, ni puede sor usado, como una declamcidn de arigan I QICATTT 040




Tenaris

Tubos de Acero de México, 5.A.
Km 433.7 Carr. México-Veracruz
Via Xalapa

(91697) Veracruz, Ver. México

CERTIFICADO DE PRUEBAS EN FABRICA

(52) 229 989 1100 tel

Number/Niamero Page / Pagina: (52) 229 989 1120 fax

04022821 2716
pate/Dia:  01/10/2004

Customer / Clienta

PLESA ANAHUAC Y CIAS,

S.A. DE C.V.

Customer s Order / Chenta Orden - tem N Customer's Reference / Referencia del chente Manufacturer's Works Ordar N® / Confirmacidn de Venta

069686/01
Manutactura Process/ Procesa de fabicacidn Product Type / Tipo de producto Surtace / Superficie
SEAMLESS HOT ROLLED LINE PIPE SEAMLESS VARNISHED
LAMINADO EN CALIENTE SIN COSTURA CONDUCCION BARNIZADO
Standard or S n | Normas o especificaciones Steal Grade / Grado de acero Ends / Exvemos. NORMAL BEVEL
API S5L/ASTM Al106/ASME SA106/ASTM AS53 B/X42 PSL1 BISELADO NORMAL
Dimensions / Dimensiones

88.90 X 7.60 MM

Length / Longitud

6.00 / 6.50 MTS

Quantity / Cantidad 50 Pcs/pz

MNoménal Weight / Peso Nominal

Thiz certiticale iz not & declaration ol orgin nor may & ba used as a declamation of origin

Esta riffica que los

Este conflicado no e, nl pusde sor usacde, coma una declarscidn de origen

deacritos aqui fusron manulacturados, probados yio inspeccionados de acusrdo con la especilicaciin do referencia y salistace fos correspondientes requanimientas

Tersris (vonds) astd impreso on la hola  En case de que el poasedor del cartiticads sntrague una lolocopia del mismo, deberd garantizar la conformidad con el original, y se hace resporsable por cualuler uso llogal o indetido. G

15.24 KG/M
3 1/2 X 0.300 INCH 19.70 / 21.30 FT 10.25 LB/FT
HARDNESS TEST / ENSAYOS DE DUREZA |
Superficial Hardness / Dureza superficial. |
Extamal’ Externa
Heat N° Sample Unit Unidad BHN
Colada N* | Muestra N° Ls JReqg Min Reg. Max
Resull /Resultado
32626 (436382 |C/B 140
32626 |436400 |JC/B 141
32981 (437582 |C/B 141
32983 437538 CIBJ 141
32983 437540 |C/B 237
32983 |437603 |C/B 139
32983 437675 |C/Bj 133
Ls: L ion of the ple /L lizacién de la C/B: Body / Cuerpo R/U: Upsel / Recalque Req: Required / Requerido |
lMIn: Minimum / Minimo Max: Maximum / Maximo
B TECHNOLOGICAL TEST / ENSAYOS TECNOLOGICOS |
Heat N Sample N° Flaltening Tes!
Colada M- N* Ensavo da Aplastamiento
32626 |436382 |GOOD/BUENO
32626 |436400 |GOOD/BUENO
32981 437582 |GOOD/BUENO
This is 1o contily thal the products hare in ware samplad, testod, andior in with the and maels the rits in all rospects. This corlficato s isusd by & computerized system and i is valid with slactronic signature On 1he original certilicate the frade-mark green coloured
“Tonaris’ is sinmpod. 1 case Ihe owner of Ihe original cerilicato woukl release a copy of t, he mist altest s conformity 10 the aniginal one, Isking upen Rimssti! the responsatslity for sy unlawiul or not allowed use  Any alteration andior taisification will e subjcted o the lw

Esto cortilicado s o

& madiants un sistema compularizado y es vilido con firma electronica.  En of cenificado onginal el logotipo

puier sltoracidn yio talsilicacion sord sujola a in loy.

| bicamzoan)




Tubos de Acero de México, 5.A

T -
e n a rls Km 433.7 Carr. México-Veracruz
Via Xalapa

(91697) Veracruz, Ver. México
(52) 2 00 te
- CERTIFICADO DE PRUEBAS EN FABRICA Number/Ndmero Page / Pagina: ol bbb
04022821 5/6

pateDia:  01/10/2004

Customer / Cliente:  PLESA ANAHUAC Y CIAS, S.A. DE C.V. Cuslomer s Order / Cliente Orden - Item N Customer s Reference / Relerencia del cliente Manufacturer's Works Order N° ( Confirmacion de Venta
069686/01

Manulacture Process Proceso de fabicacion Product Type / Tipo de producto Surface / Superficie

SEAMLESS HOT ROLLED LINE PIPE SEAMLESS VARNISHED

LAMINADO EN CALIENTE SIN COSTURA CONDUCCION BARNIZADO

Standard or Specification / Normas o especificaciones Steel Grade / Grado de acern Ends / Extremos NORMAL BEVEL

API 5L/ASTM Al06/ASME SAl106/ASTM A53 B/X42 PSL1 BISELADO NORMAL

Dimensions / Dimensiones Length / Longitud Quantity / Cantidad 50 Pecs/pz Nominal Weight / Peso Nominal

88.90 X 7.60 MM 6.00 / 6.50 MTS 15.24 KG/M

3 1/2 X 0.300 INCH 19.70 / 21.30 FT 10.25 LB/FT

SUPPLEMENTARY TINFORMATION / INFORMACION SUPLEMENTARIA
FABRICACION DE ACERO: FUNDICION POR ARCO ELECTRICO Y COLADO CONTINUO - ACERO CALMADO AL ALUMINIO.
LA PRACTICA DE AFINO EN EL HORNO - CUCHARA INCLUYE UNA INYECCION FINAL DE UNA VARILLA DE SILICIURO DE CALCIO PARA OBTENER UNA FORMA GLOBULAR DE E
VENTUALES MICROINCLUSIONES
MATERIAL LIBRE DE CONTAMINACION POR MERCURIO.
PROCESO DE LAMINACION.
FABRICACION DE TUBO: LAMINADO EN CALIENTE Y SIN COSTURA.
CONTROLES . -

CONTROL VISUAL Y DIMENSIONAL: SATISFACTORIO.

CONTROL NO DESTRUCTIVO (C.N.D.) : SATISFACTORIO.
CONDICIONES DEL MATERIAL.

NO REPARADO POR SOLDADURA.

LA DUREZA CUMPLE CON LA NORMA NACE MR 01-75 ULTIMA EDICION
NORMAS .

CERTIFICADO DE ACUERDO CON: EN 10204 3.1.B/95 - ISO 10474 3.1.B/92.
EDICION DE LA NORMA : ASME SA 106/01.

EDICION DE LA NORMA : ASME SA 53/01.

EDICION DE LA NORMA : NACE MR-01-75 ULTIMA EDICION.
EDICION DE LA NORMA : API 5L, 42° Edition 2000.

EDICION DE LA NORMA : ASTM AS53/02.

EDICION DE LA NORMA : ASTM Al06/02a.

This iz lo cenify thal 1he products described hare in ware manulnctured, ssmpled. lested, andior d in with the il and meats Tha g in all respocts. This in fssued by a © tarizad systam and i is vaild with electronic signature  On the original certificate the irads-mark green coloured

Tonaris' is samped. In case the owner of 1he original carilicale would relsase a copy ol I, ha must atlast i condormily 1o the eriginal one, faking upon himsalfl the responsabilily lor any uniawiul o n owed usa  Any alteration andlcr faisification will be subjected 1o the law
Thia cerificals ks nol & declamtion o ongin nor may i be used as a declaration ol orgin

Este documants canifica que los productos descrilos squl fusnsn manulacturades, probados o inspeccicnadas da acuerda con la especilicacion de ralerancia y salistace los corraspondiantes requenrmmentos  Ele cerlidicado se omila medianis un sislema computarizado v es valida

tirrma slectrénicn.  En ol corificado original al logotipa
Torans (verda) osth impreso an ia hoja. En cesc de que el poseedor del cetificado antregua una Iotocopia del mismo, deberd garantizar ls conformidad con l orginel, y 8o hace responsable por cuakquier usa llegal o indebido Cunlguier altermacicn yo falsificacidn sor sujota a In by
Esta corificado no s, ni puede sor usado, come unn declaracicn de origen I DICATI7 040
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Tubos de Acero de México, 5.A
Km 433.7 Carr. México-Veracruz
Via Xalapa

(91697) Veracruz, Ver. México

CERTIFICADO DE PRUEBAS EN FABRICA

Number/Numero

(52) 229 989 1100 tel

Page / Pagina:

(52) 229 989 1120 fax

04022821

6/6

Date/Dia: 0 1 /1 0/2004

[Customar { Cliente

PLESA ANAHUAC Y CIAS,

S.A. DE C.V.

Customer's Order / Cliente Orden - ltem N

Customer’s Reference / Reterencia del cliente

Manufacturer's Works Order N° ( Confirmacitn de Venta

069686/01
Manufacture Process/ Proceso de fabicacion Product Type / Tipo de producto Surface / Superficie
SEAMLESS HOT ROLLED LINE PIPE SEAMLESS VARNISHED
LAMINADO EN CALIENTE SIN COSTURA CONDUCCION BARNIZADO
I5tandard or Specification / Normas o especificaciones

API S5L/ASTM Al06/ASME SA106/ASTM AS53
Dimensions / Dimensiones

Steel Grade / Grado de acero

B/X42 PSL1

Ends / Extremos

NORMAL BEVEL
BISELADO NORMAL

Length / Longitud

CQuantity / Cantidad

88.90 X 7.60 MM
3 1/2 X 0.300 INCH

6.00 / 6.50 MTS
19.70 / 21.30 FT

50 Pcs/pz

Nominal Weight / Peso Nominal
15.24 KG/M
10.25 LB/FT

SUPPLEMENTARY INFORMATION /

OBSERVACIONES.

INFORMACION SUPLEMENTARIA

TRATAMIENTO TERMICO: DIRECTO DE LAMINACION.
PRESION DE PRUEBA HIDRAULICA: 207 kPa*100 = 3000 PSI (5 seg.).
METODO DE INSPECCION: E.M.I.

LONG. (EXT.) NOTCH 5%.

PROTECTOR EXTERNO: MC-PLASTICO CERRADO NO LIFTABLE.
TAMSA REF: 482760

Quality System Certified
N° 110850

ﬂgiQuqb; TAMSA QUALITY DEPARMENT SIGNATURE
;{9{" 7,
{& Y
2 |
\@ /4

Thi is o verity that tha products

hara in wore sampled, testad, andfor insp in

with the and moals the

This cerilicale is not a declamtion of origin nar may it bo used as a declaration of origin

Esto documento certilica que los productos desorilos agui fusron dos,

Tanaris (verde) esid impreso en la hoja. En casc de que el del 1!

4o eniregue una

Esta certificada no es, nl pusde sor usado, come una declaracidn da origan

wo fonados de acuerdo con la especilicacisn de referoncia y satislace kos cormaspondisntes reguerimientos

in all resgacts. This cerficals is issuad by & compulenzed system and il is vakd with elecironic signature  On the original centificate the irmde-mark green colourad
Tenaria'is stamped. In case tha owner ol Ihe onginal cerificate would releass & copy of (I, he must alles its confarmiy 1o the origingl one, laking upon himsef! the responsatility for any uniswliul ar not allowed use. Any all

andfor | will bo subj

Este conlilicado se emile medinnte un sistama

d 1o the law

dal mismo, deberd garmntizar la conformidad con al orginal, y se hace responsable por cualquier uso llegal o indebido  Cualquicr alteracidn yo talsilicacidn serd sujeta a la loy

v @2 vilido con fimma slectrdnica.  En el conificado original el logetips

I DICA 77704 0



